090 ILINIANI : ANIHDOVW
1dISVEOS IVANOX - d3AIdA: =

~ ¥vD O/ 14 _ﬁesm o1/t 2 | .
WraL SNIDYH ._.u___n_n

| |

15| 4.-.4== J

e in, i, el

BARSRAN L s T A



(" 2elcB L ATE B0 TEEE
BFR (PRELLT) DA FET T 2B N TIREEDANMITER N ZE%E
SRLTLIEELY,

HETRFDER
.glﬁg@%}%ﬁ%ﬁﬁ?ti?ﬁﬂ%ﬁ?&b‘?( EEW NEERRERFAGE, IEE
ICfEPRTT,
Q@B DHICHT NEYE BRELDHIEET WV, F— AEREEPREEBRAEED
BHOTBEIF HREZI—F—ERETHBNEDE T,
.%ﬁg@ﬁﬁtz%%ﬁﬂ%%%@i??ﬁgﬂ LEDOFNE DOHEG EMRATEIINT
REXH
@EI DRI ETENREICTIE T REDAICHTEERNRICEDT
TEAFRALTKIEEW e hvR2—F A 7= FERT2BRISBERHNENET
DTEELTLIEEL,
OBRIIIHRLGRMEFERAL VX T UHIMIEN 2B/ N\—VEIEAN
HAEEHGHEIMBEEGVE T, 7 HELEVKIITCERELTZEL,
QTS RFvIIN—YIxEEIMTT BEIE IR L IeBBRDRAERDHZDT
ARLTLLIEELY,
@ EERERPERENERIE R L—XICEIET DL DITHAHILTTLEELY,
QG I— MEIXBEICE LSO TEEWV BlEREBA P EITREICO— FHE
g HEERRT T, Ko B RERICER TN TOGWLE Y3 — T RBNR.
REE TR ICHRIBEHRGWVBEHHIET,
OUNEL FDORE-WiEE T HE REMEMET LIcETHEEN T2 ICHBE
Kz GBHEDBIET,

ETDEER
OR/CH— I BFFRAOkMEBZ DRV AE— AR ETIVEHIE T, IL—IL
EFOCREFIHFARR/ICH—AY —F v b TESETEEL,
O LEE AEDADKKICHE DL DBEHAATIIMEIEITLAEWTIRELY,
OR/CH—ZEREFRATZeH AL DS T IV TREDBEIERET ST
EDBYE T OGP P ERIGE S ERB LV BEYDEVZF CES

HTLIEEL,
O@FEIR/CH—EESETVBADVBIHZEIE BRHNELGSHEVLSICAR
HamsR La > C<IEELY,

O@KR/CH—FHIKTIEHNE A MDBP KICEYDH BB CESESHE
RICAADENT  RETDENDHIET,
OR/CH—DERFNERD TV 2A VY ELEEBEE CRVE S, BRTIDT /Y
7)== L RISEERRD ICF CRNG L TREL,
@ ETERDR/CH—F BRI ERICESENSVE T BRTTDT +97%574
HPEE BN THOA Y TF VR GEZELTLEEL,

ESESFIE
1. 8( VD EE T BEOIC. BDLICR/CH—ZBELT,
2. AE—=RFarbA—5DRA Yy FHOFFICIZ>TWABEEHEEL THS E—
2—=BLUN\YT)—EEHLET,
3. XERDT VT FEMIEL Ay FZONICLET, (EEHROBENTH2
TWBEBRTY, BICBEEDRVIRRETERLTIEELY,)
4. ZEWDAX Ay FZONICLET,

EITRTFIE
1. AE—FI2>bA—5DRA Y FZOFFICLE T,
2.\ FU—DREENLET.
3. REMDRA v FEOFFICL. 7> 7+ O E T,

I\ T —DEYHL
UV T ROBHBBICESEEAL T
0/\y7 U—EFRET ZBIE BRI DT L EODENELBEH T2
TLEN £, BRBEA COTBLRIF T
©/\y 7 —DREHIFTTEREE IR T, TBROBIEL
TBRET 3L BBEOBARRATBBROBYF T, /Y7 —REHSOE
EBASRBEPIEL T,
OO\ T —EERICEYE T BRER T L\ TU—EEHHTE
IEEETOT ARIE B CHSRBL TS, B ETRON\Y 7
U= Fr YA BT BT LIS T AR E A B LRET,
OB/ \y 7 —— RO IS E— IR TTIC. BEFLOHE BB
HOBBOLERREL L,

E—2—ORYKL
(E—s— I ROBABIROEEALTIEL,)
O7.2V/\y 7 —EE— S —[CBEERHT T ERIERIBRTT. I L
WTRED,
O —S—DMBEICAS T H PHARRLT L, FYHARBETHNEE
— 58— DR TSI RIBHR VD T DR/ DR BT REICE 5
YET,
O THDT— S —IFRICEV BRI B E T BT AL E— 54— 515
BHEEEVETOT. +REABEEENTHSEFL T EL,

+RZ1/3—#1
Screw driver (small)

=

ANALYF 1.5mm &2.0mm
Hex wrench 1.5&2.0mm

D——=

Vv kRS54 /3—55mm & 7.0mm
Socket driver 5.5mm & 7.0mm

CAUTIONS FOR SAFE ENJOYMENT OF YOUR R/C CAR
For children under the age of 13, parental guidance is recommended when
running.

ASSEMBLY CAUTIONS
@Do not assemble around small children. The parts can be dangerous if
accidentally swallowed.
@Check the contents carefully before assembly. Please contact Customer
Support if you happen to notice any defective or missing items.
@You will find the assembly process much easier by carefully reading through
the manual, and familiarizing yourself with the instructions.
@Many different tools are required during assembly. For safety purposes,
please use suitable tools. Exercise extra caution when using a sharp tool such as
a hobby knife.
@Many different materials are used for the parts. Use extra care when handling
parts with sharp edges, such as machined metal parts.
@When cutting plastic parts, watch for any flying parts.
@Try to assemble any rotating parts or drivetrain parts as smooth as possible.
@Bundle wires neatly away from the ground or any moving drivetrain
components. Make sure that all wires are properly connected to prevent
shorting.
@Unnecessary modifications may be unsafe and hinder performance.

CAUTIONS BEFORE RUNNING
@R/C cars some models may exceed speeds of 40km per hour. Practice
common sense and run the car in open safe places, or R/C car tracks.
@Do not run the car on public roads with high amounts of traffic, or in areas
that may be inconvenienced to people in that area.
@R/C cars are controlled using a radio frequency. In the worst-case scenario.
Radio interferences may cause loss of control.
@If others near you are running R/C cars, confirm that they are not running on
the same frequency.
@R/C cars do not like water. Avoid running on rainy days, or areas with water
puddles. Exposure of the electronics to water may cause loss of control or
damage to the electronics.
@The drivetrain of an R/C car consists of many moving parts like gears, shafts,
and tires. Avoid touching these areas when the battery is connected.
@Many parts of an R/C car will become hot after running. Allow the parts to
sufficiently cool before conducting any maintenance.

BEGINNING A RUN
1.Place the R/C car on a stand so the wheels don't get on the ground.
2.Confirm that the speed controller switch is OFF, and connect the motor and
battery.
3.Extend the transmitter antenna and turn the switch ON. (It is unsafe to use a
transmitter with low voltage. Make sure that the transmitter batteries are good
before running)
4.Turn the speed controller switch ON.

FINISHING A RUN
1.Turn the speed controller switch OFF.
2.Disconnect the battery.
3.Turn the transmitter switch OFF, and retract the antenna.

BATTERY USAGE
(Carefully read the instruction included with the batteries.)
@When charging batteries, make sure that the surrounding area is void of
anything highly flammable. Also avoid charging in high-temperature locations.
@When charging batteries, frequently monitor the charging it catch on fire. If
the battery reaches 50 degrees Celsius or more, stop charging.
@Batteries will become hot after running. Continuous use of the battery pack
may result in damage to the cells. Allow the battery too cool down before
re-charging. Using a battery conditioner after running may prolong the life and
performance of the battery.
@Please do not discard old battery packs in the trash. Although inconvenient,
please locate a battery disposal center.

MOTOR USAGE
(Carefully read the instruction included with the motor.)
@Connecting a 7.2V battery directly to the motor can be very dangerous.
@Choose a gear ratio that matches the power characteristics of the motor.
Using a gear ratio unsuited to the characteristics of the motor will not only
prevent the motor from performing at its optimum, but may even cause
damage to the other electronics.
@Motors will generally become very hot after running. Continuous running will
reduce the life of the motor. Allow the motor to sufficiently cool between each
run.

HAHIICIREGTE RIRARLTEEY)
Assembly tools (Not include)

mpy ey e e
Long nose pliers

Y AC
Wire cutters

~




FTAarry kM25 A—Jl 1.6mm

1-1 Nylon nut M2.5 X1 14109 g 1.6mm X8
N7 1) > %7 850 A=l 3.175mm
1-2 Ball bearing 850_2.5mm X2 -1 O Ball 3.175mm x10
NX71) 451510 —
1-3 . X2 F77L—+
Ball bearing 1510_4mm 1-12 Diff plate X2
2[5 10X 12.5X0.Tmm
1-4 Shim 10x125X0.1mm <10 .
1413 T7VaAVM(R) %1
Diff joint - long
210X 12.5X1.0mm
- Shim 10X 125X 1.0mm <2
T34V (&)
FI7VaA )T 1-14 Diff joint - short X1

1-6 Diff joint ring X2

TIRTIVYT
1-7 Diff spring X1

= R—ILF7HT 39T
A7) 21— -

1-8 Igf?scrzwjl\/llz.s X1 1-15 Ball diff ring gear 39T X1

ASAMT YT Ty v —

k1 -9 @[I Thrust bearing washer X2

TR (&)
Black grease

e

>)avgyR
Silicone grease

TR (&)
Black grease

c * I O EFET D
*Adjust the shim quantity

)

1-11x10
1-2 O)OO
k OO {@9')3‘/7‘")7\
Od) Silicone grease
1-15
\1 1 >)avigyR
B Silicone grease
1-6

......

P.1

......

......




AR EZ M2.6X5mm )
2-1 ﬂ]:l] Button head screw M2.6 X 5mm X1
RZVEZM3X5mm
22 Button head screw M3x5mm <4
23 [ MmE X M3X6mm %1
“W " Countersunk head screw M3 X6mm
‘ N7 >4 1280
2-4 ) M Ball bearing 1280_3.5mm X2
AN—=FFIU b
25 Spur gear holder X1
ZAIN—F+ 78T
26 Spur gear 48p 78T X1
AN—=FVRILE—EY
27 O Spur gear holder pin X1
5 g 2 ANV 6T %1
= ] Bevelpiniongear 16T
D7A Ty brv Tk
2-9 I:@j Gear joint shaft (Rear) X1
FrYRv IR %1
Gear box
ME X M3X10mm X4\
Countersunk head screw M3 X 10mm
Q N
3 EVO /—X2—>L
EVO Nose Cone L
© N
33 \ VO /—X3=YR
EVO Nose Cone R
SG—— o /—zxa—>vaqvb
34 EVO Nose Cone Joint X1
vl
3-2
P.2




)

=
CAUTION : check Mounting direction

TIA—RI AV v—

-

HfImEE

GS2EVO Premium carbon lower deck

(A
GS2EVO 7L

TUZX(8)
Black grease

@

~N

(@]
X
~ 2 N
Q- = o X X
X £
. :
S LG v |
€ € c X
X EE - Xy |
o5& o b3 ” NI
T3% oo K 8 ng X8 % /.
L
858 =y P2 + af {g X )
gom g E A NE N2
53 B B ¢ RN B IET
72} ~N = -
XE¢e <8 [ ws || x& Tg o8
a > = BN
Ww:\.m WS W= 43
R — £
mrw N< TN * O
TE
O — > &8
o>
0 i o\ 0 i ®
< < < < < < k

P.3




REZEZ M3X6mm )

>1 Button head screw M3x6mm <%
RZEZX M3X8mm
52 Button head screw M3x8mm <4
. %
5.3 ME X M3X12mm %1

Countersunk head screw M3 X 12mm

5.4 @ﬂ 2[5 3.0X5.0X0.2mm %1

Shim 3.0X5.0X0.2mm
A1 7IWZIAXR=H—3.0X2mm
55 H Aluminum spacer ID3.0 X 2mm X1
VvV 1)y RZX—=%—8mm
>-6 Eﬁj Standoff spacer M3 X8mm X1

Vi) RZAXR—=1%—12mm
>/ mj Standoff spacer M3 X 12mm X2

58 ({0 forealsommar™ X2 |eoc] | | [ooe]
59 (D Svorbalommee™ X1 Moung i ion

Steering rail rack spacer 4mm

TV Sy oO—3—
> Delrin rack roller X2
512 AFT7IVYTZyo7F7AY 7y v —0.8mm %2
Steering rail rack teflon washer 0.8mm
513 AFT7VTZyo7F7AY Ty v — Tmm %2
Steering rail rack teflon washer 1.0mm

/5’ Ay {7
a1 Al Rk TL— b (%)
> é\//f/z ‘ZV/ /&/\4 GRK plate (L) X1

510 @D AFTVYI5y ARt —4mm

GRK ZL— b (/1v)
>15 GRK plate (S) X1
EVOBRART7 TS v Yy
>-16 @ EVO Curved steering rail rack X1

7 wIN—7 v FRZX L 34mm
517 [D H] GRK4 Upper deck beam X1
518 [I:m Y—RIVY T L—FRZ YK 2mm <1
k Servo mount plate post 22mm )

GS2EVO FLE 7 LA—RY T vIN—=T v+
GS2EVO Premium carbon upper deck




6-1

6-2

6-3

65

6-9

REVEZ M3X8mm
Button head screw M3 X8mm

RZEXM3X10mm
Button head screw M3 X 10mm

REZVEZXM3X12mm
Button head screw M3 X12mm

A FTAarvry kM3
6-4 *‘ Nylon nut M3 X2
7IWZ AXR——3.0X1.5mm
Aluminum spacer 3.0X 1.5mm

~ 7 IV AR—1—3.0X2mm
X
Aluminum spacer 3.0X2mm 4

Pivot ball 4.3mm L10
RWD 7w /\—=7 —L¥+v Tk
6-8 |‘H RWD Upper arm shaft
A2 3wy EOR—)b4.8mm
Shock pivot ball 4.8mm

8658 8089 WRY> 3> 7AY b VIN—AT—
- g — s
6-10 W-Position front shock tower

WRI > a V)T EVIN—RT—
W-Position rear shock tower

X8

X2

X2

X2

X4

X4

X2

X1

X1

~N

8508 $488
pe—

@0 O O O O ce
o9, Q0,

HUIAIE

Mounting position

_

REVEZX M3X10mm
Button head screw M3 X 10mm

ME X M3X8mm
Countersunk head screw M3 X8mm

TIVZ ANR—
/-3 @H Aluminum spacer 2.6 X0.5mm

7 IV AR—H—3.0X1.5mm
7-4 Hl Aluminum spacer 3.0 X 1.5mm
~ T IV ANR—=—3.0X2mm
Aluminum spacer 3.0X2mm

PRAEVZAR—H—25X5X1Tmm
/-6 @” Spacer 25X 1mm

H—2.6X0.5mm

HRE YV ZAR—H—25X5X2mm
7-7 @D Spacer 2.5X2mm

7.8 DD V1)y RAR—H—12mm
Standoff spacer M3 X 12mm

=) RVIVE(RZYE—F)
79 G’ jl Ball end (medium)

C—B JO——O)

Suspension ball 2.5mm

711 (©) Dj HRR—=IL 925
A
712 [\

7-10 42> 2.5%52.8mm
Suspension pin 2.5X52.8mm

X2

X4

RWD¥a—hrO77—L
RWD Short lower arm

TIWZHRAIT > b

Aluminum Suspension mount

X2

X2

X2

X2

X2

~N

X2

X12

X2

X6

X2

X1

J




MEZ M3X8mm ><4\
Countersunk head screw M3 X8mm
T IV AR—H—3.0X1Tmm %2
Aluminum spacer 3.0 X Tmm
7 IWEAR—=H—3.0X1.5mm )
Aluminum spacer 3.0X 1.5mm
PBRAE ANR—=H—25X5XTmm

8-4 @ ” Spacer 2.5X Tmm X4
PYAEY AN—H—25X5X2mm

8-5 @ Spacer 2.5X2mm x10

[ ]
8-6 HZE25%x528mm %2
Suspension pin 2.5X52.8mm
Y RAR—=IVp25
8-7 Suspension ball 2.5mm x4
)77a77—L
8-8 = Rear lowerarm 2
FEEXATOv 7 (0

8-9 M Adjustable suspention mount (C) X1

~ —0) WFEATRTOvVY (L)

8-10 é‘ Adjustable suspention mount (L) X1

~ @. FEERXYX70Ov 7 R)

(3 1 - Adjustable suspention mount (R) X1 )

A

*WB253mm DIHE
*In the case of WB253mm

REEZX M3X10mm
Button head screw M3 X10mm

AZEZX M3X12mm
Button head screw M3 X12mm

N
@E:I R—IVIV R (REVE—F)
=

X2

X2

Ball end (medium) X2

22—\ 7 )l 30mm
Turn-buckle shaft 30mm

RWD 7w /IN—7 — Ly )
RWD Upper arm

RWD 7w /IN—7—LTLX ()
RWD Front upper arm mount L

RWD 7w /N\—7—LT LX)
RWD Front upper arm mount R

RWD 7w IN—7 — LAR—H— 5mm
RWD Upper arm spacer 5mm

~N

Don't over tighten

[ BT £




0 BAG 10

~N

X2

Button head screw M3 X6mm

REZVEZ M3X6mm

(@]
X
E €
E E
N
%
oo
M m
| @
EaNRY
| &
< g
N 2
=
—~ >
NZ

Ol

10-2

X2

Standoff spacer M3 X8mm

V1) RZR—%—8mm

3

10

X
<t O
X X
~
— |
m IS m
s &z A
~ . (\U
ol Mm “ 5
_
DeE |TF 2¢
= © = O
\/a n_h_b _”
-~ W S 4. ©
_Mb O02 ¥a
2 Ma
Joa)

omim
(=]

g o P
o o =)
= = =

VR(REVE
Ball end (medium

R—ILT

)

—> /Ny 711 20mm

108 ({1

10-9

= |

s—
>
—

10-7

buckle shaft 20mm

GS278AY 77U RV

GS2 Front axle shaft

Turn
> 2X9.8mm
Pin 2X9.8mm

KA —)LINT 6mm

11-10 o3
10-11 (@>
./

2

X2
X2

Wheel hub 6mm

>
4’

X1
X1

Evorvor h+vZ7IUR
EVO Steering knuckle R
Evovar b+rv vl

EVO Steering knuckle L




U779 RIvAY 7
Rear wheel axle

@:@ )7 1Z/)N—=H)b % 7 b 45.5mm

Rear swing shaft L45.5

v FEX M3X2.5mm
Set screw M3X2.5mm

— > 2X9.6mm

© Pin 2X9.6mm
JARXI3A 2 2mm
Cross joint 2mm
REVEZX M2X3mm

Button head screw M2X3mm
7 IVZ AR—H—3.0X2mm
Aluminum spacer 3.0 X2mm

E0R—)b SL (4.3mm)

O:@U Pivot ball 4.3mm SL

GE—: R—IVIV K (REVE—F)

Ball end (medium)
11-11 IRigl )

22—\ 7))L 30mm
Turn-buckle shaft 30mm
TOR—HREY
QOuter suspension pin

X2

il

I

X2

11-4 X2

oL

77177 1060

Ball bearing 1060_3mm x4

11-9 X2

11-10 X4

X2

11-12 X2

UT7INT v o)L

Rear hub knuckle X2

11-13

> 2X9.8mm
Pin 2X9.8mm

KA —)LINT 6mm

11-14 X2

oL 1

11-15 X2

R
©
o/

Wheel hub 6mm

\_

X2

TR (E)
Black grease

[@] O
L] [ ]
N -

EAHIE
Mounting position

P.8

~




o

~

F v v TEZ M2Xx4mm 23y sT) v E— (W207) )
121 @ Cap screw M2 X4mm x4 12-11 I]‘.m Shock cylinder (W207) x4
3w 0w K 30mm (HDFC) L X
122 T ghock piston rod 30mm (HDFO) <% 1515 23y 9RT Y IT IR RE—RAOUYY W),
- . N Shock spring adjuster O-ring (W207)
123 g@ YavyAy REUYVY %8
Shock rod E-ring . s
i 12-13 Ay IRTIVTT I v AZ— (W207) %4
12-4 avygRT) T F—F— %2 Shock spring adjuster (W207)
Shock spring retainer R 5 + > W207)
Y3y raA7Evy
- “ w RTY R -
- ) Z3YIHAYEIVE 12-14 . Shock lower cap (W207 x4
12-5 |m©/’ Shock rod end x4 " P )
o W RA AR T L= VIER MY 913X6
12-6 H] ;2&5&&5;4 J X4 12-15 oo/ Racing damper piston ¢ 1.3X6 x4
( Yayyay KXYy B FENXO )T AR——
12-7 Iﬂm Shock rod X-ring x4 12-16 @ H Adjustable O-ring spacer x4
) AV I EAVYI I 215 4.0%X6.0X0.1mm
12-8 © w Shock oil seal x4 12-17 @ ‘ Shim 40x60x0.1mm <12
Ty v —TIv AT IVEF YT <4 12-18 TDIAMSIVRATF=RT) T 35mm 5
o P ressure adjust aluminum cylinder cap } Weight transfer spring 35mm X
ATV TRV A—3.50P DIANNSYRTF—RTY Y 45mm
- g X -
Cz 10 @ H@] Shock spring holder 3.5UP 2 12-19 WWWW Weight transfer spring 45mm X2 )
' IV ZAR—H—3.0%1.5mm )
REVEZXM3X6mm x4 13-4 Aluminum spacer 3.0 X 1.5mm X2
Button head screw M3 X6mm TIUI ZAR—H—3.0X2mm
REEZ M3X10mm %2 135 H Aluminum spacer 3.0 X 2mm X4
Button head screw M3 X 10mm 7L I ZAR—HY—3.0X3mm
RE2EZ M3X15mm X9 13-6 H Aluminum spacer 3.0 X3mm X2
Button head screw M3 X 15mm Y awsO—JY4sy3ya7R—)b
137 H Shock rod end bush (low friction) x4 )

N

N

F:12-10
R:124

AN
BETIEDAG
set the parts deeply inside

F:15.0mm
R:15.6mm

EHTEER
**Don't over tighten

E {coceo) [[O) @©]] (ce00)

EIE
Mounting position

BB
Mounting position




N +v b M3X1.8mm
AN Nut M3 X 1.8mm

ERR—)LV MM (4.3mm)
14-2 O:@:D Pivot ball 43mm MM X1

14-1 X1

TIWVZH—KRR—>

14-3 Aluminum servo horn X1
S
Y —Rt A /\— (23T/24T/25T)
14-4 Servo saver (23T/24T/25T) X1

14-5 Y—REAN—ZATYT (VT )
Servo saver spring (soft)

X1
P—REAN=RT) T (I\—F)
14-6 @ D Servo saver spring (hard) X1
7% > €2 M3X8mm 4 N
PR Button head screw M3 X 8mm
RZEZX M3X12mm %1
Button head screw M3 X 12mm
ME X M3X8mm %2
Countersunk head screw M3X8mm
7w —M3X0.5mm
15-4 @ H Washer M3 X 0.5mm x4
—= R—IVIV R (RZVE—F)
15-5 2=,| Ball end (medium) X2
22—\ 27)b 30mm
15-6 Turn-buckle shaft 3omm <1
H—R<o Vb
15-7 Servo mount X2
- YR A N—F T
158 ( © Q]] Servo saver cap X1

~

At N o A
Servo saver

+ 23T : KO, SANWA
+ 24T : HIiTEC

+ 25T : FUTABA

HIuiE
Mounting position

14-5
.

i —14-6

2 DERS

Stack two pieces together

H—R (B5E)
Servo motor (sold separately)




MmE R M3X6mm
16-1 Countersunk head screw M3 X6mm X2
ME X M3X8mm X5
Countersunk head screw M3 X8mm
7
L. AT UY MFR—b
16-3 Body mount support X2
@;i?i ROUYT
16-4 Snap pin 6mm X2
IT7EZLINYIN=RARVI L
16-5 Air dam bumper sponge L X1
I7ZLINVIN=RKRVIR
16-6 Air dam bumper sponge R X1
GOOOOOOOOOOOOOOOOOOOE:[J
167 1781\ 18— RF 1 KR b X2
Air dam bumper body post
I7ELATINYIS—
16-8 Air dam lower bumper X1
= IT7RLINYIN=H—RVTLR
—
C6_9 ° Og = %O o> Air dam bumper plate X1

HRTAICEDE (BT ZHAET S
**Adjust the position to fit body shell

KAV EZ M3X10mm xg\
Button head screw M3X 10mm
MEZ M3X8mm %2
Countersunk head screw M3 X8mm
73 @] FTARRRROVRL
\'/' Body post mount L
=7}
== RTARAMITVER
17-4 ! Body post mount R X1
A\~
7
I RTAVY P R—F
17-5 @ Body mount support X2
(‘0000000000000000000‘
17-6 KT R b
Body post X2
V77471 —
17-7 Rear diffuser X1
ROVUYT
17-8 @ - i Snap pin 6mm x4 )

P11

( & *HIYRFETAICLTRET S

*Install with the cuts surface facing down




REEZ M3X8mm )

Button head screw M3 X8mm x4
v FERX M3X3mm <1
Set screw M3 X3mm
EZA>F7 20T %1

Pinion gear 48p 20T

@ — g ~ 7 —
184 @@ E-4—IUVETATE=

Motor mount adapter

\___ Y,

FVHECEERT 2L D ICREZREL.
E—42—%ZEET S
Adjust the clearance for gears to run smoothly

KA =V A=t — Tmm
19-1 @ Wheel spacer Tmm X2
RA—IVFY b M4
19-2 @ Lock nut M4 x4
R4 —)b 37 K offset +5 2 %2
Wheel 37kai offset +5 Black
KA —IU 37 K offset +7 2 %9
Wheel 37kai offset +7 Black
R31HOUSE DRIFT TIRE (PE2) 4
Drift tire PE2

E—%—(55%)

< / Motor (sold separately)
N

TWEY,

wheel.

RS FRIC BT B }

Assemble the opposite side in the same way

P.12

RA—)VOEREICA 7Ly bHEEHEIN

Wheel offset is described backside of the




REZEZX M3X6mm
Button head screw M3 X6mm

RZVEZ M3X10mm

X1

Button head screw M3 X 10mm X2
ME A M3X8mm <4
Countersunk head screw M3 X8mm

ME X M3X15mm x4

Countersunk head screw M3 X 15mm
v FEX M3X12mm

Set screw M3 X 12mm X2
Ay +TAarv+v kM3
20-6 " Nylon nut M3 x4

7ZIb=m7 vy —S
X2
Rosette washer S

T IV AXR—1—3.0X2mm )
Aluminum spacer 3.0X2mm

7IVZ AXR—1—3.0X3mm
Aluminum spacer 3.0 X3mm

oury

X8

20-10 @ O-ing X4

20-15

C Dpgpg |
L

Ny 7 1) —RZX b %2
Aluminum battery hold down post
L= Ny T —RIVZ—
Separate battery holder

I\L— NNy FU—RIVEZ—=TL—F
Separate battery hold plate
Y—RIXT b TL—FXZY K 22mm
Servo mount plate post 22mm

DA bNSIVRTT—
Ny T 1) —R—=XTL—F X1
Weight transfer battery plate

X2

© ©]

A

X2

X2

J

P.13




FASHIBATACS

DRIFT RACING TEAM

1/10 RWD DRIFT R/C CAR
Vs
- r
N




	GS2EVO-WTP_manual_公開用_表紙
	GS2EVO-WTP_manual_公開用_P0
	GS2EVO-WTP_manual_公開用_P1
	GS2EVO-WTP_manual_公開用_P2
	GS2EVO-WTP_manual_公開用_P3
	GS2EVO-WTP_manual_公開用_P4
	GS2EVO-WTP_manual_公開用_P5
	GS2EVO-WTP_manual_公開用_P6
	GS2EVO-WTP_manual_公開用_P7
	GS2EVO-WTP_manual_公開用_P8
	GS2EVO-WTP_manual_公開用_P9
	GS2EVO-WTP_manual_公開用_P10
	GS2EVO-WTP_manual_公開用_P11
	GS2EVO-WTP_manual_公開用_P12
	GS2EVO-WTP_manual_公開用_P13
	GS2EVO-WTP_manual_公開用_裏

